

Kentucky Department for Medicaid Services Drug Review and Options for Consideration



The following table lists the Agenda items scheduled, as well as the Options for Consideration, to be presented and reviewed at the **September 21, 2017** meeting of the Pharmacy and Therapeutics Advisory Committee.

Single Agent Reviews	Options for Consideration
<p>New Product to Market: Arymo™ ER</p>	<p>Non-prefer in the PDL class: <i>Narcotics: Long-Acting (Analgesics, Narcotics Long-Acting)</i></p> <p>Length of Authorization: 6 months</p> <ul style="list-style-type: none"> • Arymo™ ER (morphine sulfate extended-release), an opioid agonist with abuse-deterrent properties, is approved for the management of pain severe enough to require daily, around-the-clock, long-term opioid treatment in adults for which alternative treatments are inadequate. It is available as 15 mg, 30 mg, and 60 mg tablets for oral administration every 8 or 12 hours. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> • Prescriber is a Pain Management Specialist or prescriber has proof of consultation with a Pain Management specialist; AND • Diagnosis of severe pain requiring daily, around-the-clock, long-term pain management, defined as: <ul style="list-style-type: none"> ○ Pain lasting >6 consecutive months; AND ○ Trial and failure of one non-opioid analgesic (i.e., NSAIDs, APAP) at maximum tolerated doses without adequate relief of pain; AND ○ Trial and failure of one short-acting opioid analgesic at maximum tolerated doses without adequate relief of pain; AND • Trial and failure of two preferred long-acting opioids; AND • Patient does NOT have a history of drug or alcohol abuse/dependence or addiction (drug and alcohol toxicology screen results dated within the past month must be submitted with the PA request); AND • If the patient is female between the ages of 18 and 45 years of age, prescriber must attest to the fact that patient has been counseled regarding the risks of becoming pregnant while on this medication, including the risk of neonatal abstinence syndrome (NAS); AND • Patient does NOT have respiratory depression, acute or severe bronchial asthma, or hypercarbia; AND • Patient does NOT have paralytic ileus. <p>Age Limit = ≥ 18 years Quantity Limit = 3 tablets per day</p>

Single Agent Reviews	Options for Consideration
<p>New Product to Market: MorphaBond™</p>	<p>Non-prefer in the PDL class: <i>Narcotics: Long-Acting (Analgesics, Narcotics Long-Acting)</i></p> <p>Length of Authorization: 6 months</p> <ul style="list-style-type: none"> • MorphaBond™ (morphine sulfate extended-release), an opioid agonist with abuse-deterrent properties, is approved for the management of pain severe enough to require daily, around-the-clock, long-term opioid treatment in adults for which alternative treatments are inadequate. It is available as 15 mg, 30 mg, 60 mg, and 100 mg tablets for oral administration. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> • Prescriber is a Pain Management Specialist or prescriber has proof of consultation with a Pain Management specialist; AND • Diagnosis of severe pain requiring daily, around-the-clock, long-term pain management, defined as: <ul style="list-style-type: none"> ○ Pain lasting >6 consecutive months; AND ○ Trial and failure of one non-opioid analgesic (i.e., NSAIDs, APAP) at maximum tolerated doses without adequate relief of pain; AND ○ Trial and failure of one short-acting opioid analgesic at maximum tolerated doses without adequate relief of pain; AND • Trial and failure of two preferred long-acting opioids; AND • Patient does NOT have a history of drug or alcohol abuse/dependence or addiction (drug and alcohol toxicology screen results dated within the past month must be submitted with the PA request); AND • If the patient is female between the ages of 18 and 45 years of age, prescriber must attest to the fact that patient has been counseled regarding the risks of becoming pregnant while on this medication, including the risk of neonatal abstinence syndrome (NAS); AND • Patient does NOT have respiratory depression, acute or severe bronchial asthma, or hypercarbia; AND • Patient does NOT have paralytic ileus. <p>Age Limit = ≥ 18 years</p> <p>Quantity Limit = 2 tablets per day</p>

Single Agent Reviews	Options for Consideration
<p>New Product to Market: Xadago®</p>	<p>Non-prefer in the PDL class: <i>Parkinson's Disease (Antiparkinson's Agents)</i></p> <p>Length of Authorization: 1 year</p> <ul style="list-style-type: none"> • Xadago® (safinamide) is a monoamine oxidase type B (MAO-B) inhibitor indicated as adjunctive treatment to levodopa/carbidopa in patients with Parkinson's disease experiencing "off" episodes. Xadago® has not been shown to be effective as monotherapy for the treatment of Parkinson's disease. It is available as 50 mg and 100 mg tablets for oral administration. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> • Diagnosis of Parkinson's disease (PD); AND • Receiving PD therapy with carbidopa/levodopa; AND • Experiencing "off" episodes with carbidopa/levodopa; AND • Does not have severe hepatic impairment (Child-Pugh Score > 9); AND • Not taking ANY the following medications: <ul style="list-style-type: none"> ○ Dextromethorphan; OR ○ MAOIs (e.g., or other drugs that are potent inhibitors of monoamine oxidase (e.g., linezolid); OR ○ Other serotonergic drugs (e.g., SNRIs, SSRIs, TCAs, St. John's wort, cyclobenzaprine); OR ○ Opioids (e.g., meperidine, methadone, propoxyphene, tramadol); OR ○ Sympathomimetic medications (e.g., methylphenidate, amphetamine). <p>Age Limit = ≥ 18 years</p> <p>Quantity Limit = 1 tablet per day</p>

Single Agent Reviews	Options for Consideration
<p>New Products to Market: Tymlos™</p>	<p>Non-prefer in the PDL class: <i>Bone Resorption Suppression and Related Agents</i></p> <p>Length of Authorization: 1 year</p> <ul style="list-style-type: none"> Tymlos™ (abaloparatide), a parathyroid hormone (PTH) receptor-1 agonist, is indicated for the treatment of postmenopausal women with osteoporosis at high risk for fracture defined as a history of osteoporotic fracture, multiple risk factors for fracture, or patients who have failed or are intolerant to other available osteoporosis therapy. In postmenopausal women with osteoporosis, abaloparatide reduces the risk of vertebral fractures and non-vertebral fractures. Cumulative use of Tymlos™ and other parathyroid hormone analogs (e.g., teriparatide) for more than 2 years during a patient's lifetime is not recommended due to a dose-dependent increase in osteosarcoma observed in rodents. It is available in a pre-filled pen device containing 3120 mcg/1.56 mL (thirty 80 mcg doses) solution for subcutaneous injection. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> Diagnosis of post-menopausal osteoporosis; AND Documented hip DXA (femoral neck or total hip) or lumbar spine T-score ≤ -2.5 (standard deviations); AND Patient is at a high risk for fractures; AND Patient is not at increased risk for osteosarcoma (e.g., Paget's disease of bone, bone metastases or skeletal malignancies, etc.); AND Patient has not received therapy with parathyroid hormone analogs (e.g., teriparatide) in excess of 24 months in total; AND Documented treatment failure, contraindication, or ineffective response to a minimum 12 month trial (to allow for repeat DXA) on previous therapy with oral bisphosphonates (e.g., alendronate, risedronate, ibandronate); AND Trial and failure of at least 1 preferred medication. <p>Renewal Criteria:</p> <ul style="list-style-type: none"> Disease response (absence of fractures); AND Total length of therapy has not exceeded 24 months. <p>Age Limit = ≥ 18 years</p> <p>Quantity Limit = 1 pen per 30 days</p>

Single Agent Reviews	Options for Consideration
<p>New Products to Market: Kevzara®</p>	<p>Non-prefer in the PDL class: <i>Immunomodulators (Cytokine and CAM Antagonists)</i></p> <p>Length of Authorization: 1 year</p> <ul style="list-style-type: none"> • Kevzara® (sarilumab) is an interleukin-6 (IL-6) receptor antagonist indicated for treatment of adults with moderately to severely active rheumatoid arthritis who had an inadequate response or intolerance to 1 or more disease-modifying antirheumatic drug(s). It is available in pre-filled syringes containing 150 mg/1.14 mL or 200 mg/1.14 mL solution for subcutaneous injection; each carton contains 2 doses. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> • Diagnosis of moderately to severely active rheumatoid arthritis (RA); AND • Trial and failure (at least 3 months) of at least 1 oral disease-modifying antirheumatic drug (DMARD) such as methotrexate, azathioprine, hydroxychloroquine, leflunomide, etc.; AND • Trial and failure of, or contraindication to, a preferred immunomodulator (i.e., Enbrel® or Humira®). • Negative tuberculosis (TB) screening prior to initiating treatment; AND • Kevzara® will not be used with a TNFα inhibitor (e.g., Enbrel®, Humira®) or other biologic DMARD (e.g., Actemra®, Orenicia®) <p>Renewal Criteria:</p> <ul style="list-style-type: none"> • Meet initial approval criteria; AND • Ongoing monitoring for TB; AND • Disease response as indicated by improvement in signs and symptoms compared to baseline such as the number of tender and swollen joint counts. <p>Age Limit = \geq 18 years</p> <p>Quantity Limit = 1 carton per 28 days</p>

Single Agent Reviews	Options for Consideration
<p>New Product to Market: Siliq™</p>	<p>Non-prefer in the PDL class: <i>Immunomodulators (Cytokine and CAM Antagonists)</i></p> <p>Length of Authorization: 6 months</p> <ul style="list-style-type: none"> Siliq™ (brodalumab) is indicated for the treatment of moderate to severe plaque psoriasis in adults who are candidates for systemic therapy or phototherapy and have failed to respond or have lost response to other systemic therapies. Siliq™ has a risk evaluation and mitigation strategies program in place because of suicidality observed in clinical trials. It is available in a pre-filled syringe containing 210 mg/1.5 mL solution for subcutaneous injection; each carton contains two doses. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> Diagnosis of moderate to severe plaque psoriasis; AND Symptoms persistent for ≥ 6 months with at least 1 of the following: <ul style="list-style-type: none"> Involvement of at least 10% of body surface area (BSA); OR Psoriasis Area and Severity Index (PASI) score of 12 or greater; OR Incapacitation due to plaque location (i.e., head and neck, palms, soles or genitalia); AND Negative tuberculosis (TB) screening prior to initiating treatment; AND Patient does not have a history of Crohn's disease; AND Trial and failure of two of the following therapies: <ul style="list-style-type: none"> Methotrexate Cyclosporine Oral retinoid (e.g., Amnesteem, isotretinoin) Topical corticosteroids Phototherapy/UV light Coal tar preparations; AND Trial and failure of, or contraindication to, a preferred immunomodulator (i.e., Enbrel® or Humira®). <p>Renewal Criteria:</p> <ul style="list-style-type: none"> Patient continues to meet criteria identified above; AND Ongoing monitoring for TB; AND Disease response as indicated by improvement in signs and symptoms compared to baseline, such as redness, thickness, scaliness, and/or the amount of surface area involvement. <p>Quantity Limits:</p> <p><i>Loading Dose</i> = 2 cartons during the first 28 days</p> <p><i>Maintenance Dose</i> = 1 carton every 28 days</p>

Single Agent Reviews	Options for Consideration
<p>New Product to Market: Trulance®</p>	<p>Non-prefer in the PDL class: <i>GI Motility Agents (GI Motility, Chronic)</i></p> <p>Length of Authorization: 1 year</p> <ul style="list-style-type: none"> • Trulance® (plecanatide) is a guanylate cyclase-C agonist indicated for the treatment of chronic idiopathic constipation in adult patients. It is available as a 3 mg tablet for oral administration. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> • Diagnosis of chronic idiopathic constipation; AND • Trial and failure of, or contraindication to, at least 2 preferred agents, one of which must be Linzess® (linaclotide). <p>Age Limit = ≥ 18 years</p> <p>Quantity Limit = 1 tablet per day</p>
<p>New Product to Market: AirDuo™ RespiClick®</p>	<p>Non-prefer in the PDL class: <i>Beta Agonists: Combination Products (Glucocorticoids, Inhaled)</i></p> <p>Length of Authorization: 1 year</p> <ul style="list-style-type: none"> • AirDuo™ RespiClick® (fluticasone propionate and salmeterol) is a fixed dose combination product containing a corticosteroid and a long-acting beta agonist indicated for treatment of asthma in patients aged 12 years and older. It is available in 55 mcg/14 mcg, 113 mcg/14 mcg, and 232 mcg/14 mcg strengths as an inhalation powder in the RespiClick® device, which contains 60 actuations. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> • Diagnosis of asthma; AND • Trial and failure of at least 2 preferred agents, one of which must be Advair® Diskus. <p>Age Limit = ≥ 12 years</p> <p>Quantity Limit = 1 inhaler per 30 days</p>

Single Agent Reviews	Options for Consideration
<p>New Product to Market: Emflaza™</p>	<p>Non-prefer in the PDL class: <i>Oral Steroids (Glucocorticoids, Oral)</i></p> <p>Length of Authorization: 1 year</p> <ul style="list-style-type: none"> • Emflaza™ (deflazacort) is a corticosteroid indicated for the treatment of Duchenne muscular dystrophy in patients 5 years of age and older. It is available as oral tablets in 6 mg, 18 mg, 30 mg, and 36 mg strengths as well as an oral suspension containing 22.75 mg/1 mL. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> • Diagnosis of Duchenne muscular dystrophy (DMD); AND • Patient is currently receiving, or planning to receive, physical therapy; AND • Patient has experienced 1 of the following adverse reactions directly attributable to previous therapy with prednisone: <ul style="list-style-type: none"> ○ Significant behavioral changes negatively impacting function at school, home, day care, etc.; OR ○ Significant weight gain (e.g., crossing 2 percentiles and/or reaching 98th percentile for age and sex) <p>Renewal Criteria:</p> <ul style="list-style-type: none"> • Patient continues to receive physical therapy; AND • Patient has received benefit from therapy, which may include 1 or more of the following supported by documentation (e.g., progress notes): <ul style="list-style-type: none"> ○ Stability, improvement or slowing of decline in motor function; ○ Stability, improvement or slowing of decline in respiratory function; ○ Stability, improvement or slowing of decline in sequelae related to diminished strength of stabilizing musculature (e.g., scoliosis, etc.); ○ Stability, improvement or slowing of decline in quality of life. <p>Administration: Dose based on weight; 0.9 mg/kg once daily.</p> <p>Age Limit = ≥ 5 years</p>

Single Agent Reviews	Options for Consideration
<p>New Product to Market: Dupixent®</p>	<p>Non-prefer in the PDL class: <i>Immunomodulators, Atopic Dermatitis (Immunotherapy, Atopic Dermatitis)</i></p> <p>Length of Authorization: 1 year</p> <ul style="list-style-type: none"> Dupixent® (dupilumab) is an interleukin-4 receptor (IL-4) α-antagonist indicated for the treatment of adult patients with moderate to severe Atopic Dermatitis whose disease is not adequately controlled with topical prescription therapies or when those therapies are not advisable. Dupixent® can be used with or without topical corticosteroids; it is available as pre-filled syringes containing 300 mg/2 mL solution for subcutaneous injection; each carton contains 2 doses. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> Have a diagnosis of moderate to severe atopic dermatitis (AD) with ≥ 1 of the following: <ul style="list-style-type: none"> Involvement of at least 10% of body surface area (BSA); OR Scoring Atopic Dermatitis (SCORAD) score of 20 or more; OR Investigator’s Global Assessment (IGA) with a score ≥ 3; OR Eczema Area and Severity Index (EASI) score of ≥ 16; OR Incapacitation due to AD lesion location (e.g., head and neck, palms, soles, or genitalia); AND Have a prior documented trial (3 month minimum) and failure (or contraindication) of at least 1 agent in each of the following categories: <ul style="list-style-type: none"> Topical corticosteroid of medium to high potency (e.g., mometasone, fluocinolone); AND Topical calcineurin inhibitor (i.e., tacrolimus or pimecrolimus); AND Immunosuppressive systemic agent (e.g., cyclosporine, azathioprine, methotrexate, mycophenolate mofetil, etc.); AND Trial and failure of phototherapy (e.g., psoralens with UVA light [PUVA], UVB, etc) – provided patient has reasonable access to this treatment; AND Is not pregnant. <p>Renewal Criteria:</p> <ul style="list-style-type: none"> Continue to meet above criteria; AND Documented response compared to baseline as measured by measures used to qualify moderate to severe AD at baseline (e.g., pruritus, BSA involvement, EASI, IGA, SCORAD). <p>Age Limit = ≥ 18 years</p> <p>Quantity Limits:</p> <p><i>Loading Dose</i> = 1 carton per 14 days</p> <p><i>Maintenance Dose</i> = 1 carton per 28 days</p>

Single Agent Reviews	Options for Consideration
<p>New Product to Market: Kisqali®</p>	<p>Prefer with Clinical Criteria in the PDL class: <i>Oral Oncology Agents, Breast Cancer (Oncology, Oral – Breast)</i></p> <p>Length of Authorization: 6 months</p> <ul style="list-style-type: none"> • Kisqali® (ribociclib) is an inhibitor of cyclin-dependent kinase (CDK) 4 and 6 indicated in combination with an aromatase inhibitor as initial endocrine-based therapy for the treatment of postmenopausal women with hormone receptor positive, human epidermal growth factor receptor 2 negative advanced or metastatic breast cancer. Kisqali® is available as 200 mg tablets for oral administration. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> • Patient has a diagnosis of advanced or metastatic breast cancer that is: <ul style="list-style-type: none"> ○ Hormone receptor (HR)-positive; AND ○ Human epidermal growth factor receptor 2 (HER2)-negative; AND • Is being used as first-line therapy in combination with an aromatase inhibitor; AND • Female patients must be postmenopausal. <p>Renewal Criteria:</p> <ul style="list-style-type: none"> • Patient continues to meet initial review criteria; AND • Lack of disease progression or decrease in tumor size. <p>Administration: Up to 3 tablets daily on days 1-21 of a 28 day cycle.</p> <p>Age Limit = ≥ 18 years</p> <p>Quantity Limit = 63 tablets per 28 days</p>

Single Agent Reviews	Options for Consideration
<p>New Product to Market: Rydapt®</p>	<p>Prefer with Clinical Criteria in the PDL class: <i>Oral Oncology, Hematologic Cancer (Oncology, Oral – Hematologic)</i></p> <p>Length of Authorization: 1 year</p> <ul style="list-style-type: none"> Rydapt® (midostaurin) is an oral tyrosine kinase inhibitor indicated for the treatment of adult patients with newly diagnosed, FLT3 mutation-positive acute myeloid leukemia, as detected by an FDA-approved test, in combination with standard cytarabine and daunorubicin induction and cytarabine consolidation. Rydapt® is also approved as single-agent therapy for the treatment of aggressive systemic mastocytosis, systemic mastocytosis with associated hematological neoplasm, and mast cell leukemia. Rydapt® is available as 25 mg capsules for oral administration. <p><i>Acute Myeloid Leukemia (AML)</i></p> <p>Criteria for Approval:</p> <ul style="list-style-type: none"> Patient must be newly diagnosed with AML (excluding acute promyelocytic leukemia); AND Patient's is FLT3 mutation-positive as detected by an FDA-approved test (e.g., Leukostrat CDx FLT3 Mutation Assay); AND Must be used in combination with standard cytarabine and daunorubicin induction and cytarabine consolidation therapy (may not be used as a single-agent induction therapy). <p><i>Systemic Mastocytosis (SM)</i></p> <p>Criteria for Approval:</p> <ul style="list-style-type: none"> Patient has a diagnosis of 1 of the following: <ul style="list-style-type: none"> Aggressive systemic mastocytosis (ASM); OR Systemic mastocytosis with associated hematologic neoplasm (SM-AHN); OR Mast cell leukemia (MCL). <p>Renewal Criteria:</p> <ul style="list-style-type: none"> Tumor response, stabilization of disease or decrease in clinical findings. <p>Administration:</p> <p><i>Acute Myeloid Leukemia:</i> 2 capsules twice daily on days 8-21 of a 21 day cycle. <i>Systemic Mastocytosis:</i> 4 capsules twice daily continuously.</p> <p>Age Limit = ≥ 18 years</p> <p>Quantity Limits:</p> <p><i>Acute Myeloid Leukemia</i> = 56 capsules per 21 days <i>Systemic Mastocytosis</i> = 8 capsules per day</p>

Single Agent Reviews	Options for Consideration
<p>New Product to Market: Alunbrig™</p>	<p>Non-prefer in the PDL class: <i>Oral Oncology, Lung Cancer (Oncology, Oral – Lung)</i></p> <ul style="list-style-type: none"> Alunbrig™ (brigatinib) is a kinase inhibitor indicated for the treatment of patients with anaplastic lymphoma kinase (ALK)-positive metastatic non-small cell lung cancer (NSCLC) who have experienced disease progression on, or are otherwise intolerant to, treatment with crizotinib (Xalkori®). Alunbrig™ is available as 30mg tablets for oral administration. <p>Length of Authorization: 1 year</p> <p>Criteria for Approval:</p> <ul style="list-style-type: none"> Diagnosis of non-small cell lung cancer (NSCLC) that is anaplastic lymphoma kinase (ALK) positive as detected by an FDA-approved test; AND History of trial and failure of, or intolerance to, crizotinib (Xalkori®). <p>Age Limit = ≥ 18 years</p> <p>Quantity Limit = 6 tablets per day</p>
<p>New Product to Market: Zejula®</p>	<p>Non-prefer in the PDL class: <i>Oral Oncology, Other (Oncology, Oral – Other)</i></p> <p>Length of Authorization: 1 year</p> <ul style="list-style-type: none"> Zejula® (niraparib) is an inhibitor of poly (ADP-ribose) polymerase (PARP) enzymes, PARP-1 and PARP-2, and acts to increase the formation of PARP-DNA complexes resulting in DNA damage, apoptosis, and cell death. Zejula® is indicated for the maintenance treatment of adult patients with recurrent epithelial ovarian, fallopian tube, or primary peritoneal cancer who are in a complete or partial response to platinum-based chemotherapy. It is available as 100 mg capsules for oral administration. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> Diagnosis of recurrent epithelial ovarian, fallopian tube, or primary peritoneal cancer; AND Agent is being used as monotherapy; AND Therapy to begin no later than 8 weeks after the most recent platinum-containing regimen; AND Must have had disease improvement or stabilization with platinum-based chemotherapy; AND No diagnosis or history of Myelodysplastic Syndrome/Acute Myeloid Leukemia (MDS/AML). <p>Age Limit = ≥ 18 years</p> <p>Quantity Limit = 3 capsules per day</p>

Criteria Reviews	Options for Consideration
	The following drug classes and product(s) contain current and recommended clinical criteria for the P&T Committee to review.
<p>Criteria Review: Yosprala® MAR2017</p>	<p>Current Criteria:</p> <ul style="list-style-type: none"> • Has the patient had a therapeutic trial and treatment failure of at least 1 preferred drug? Document the details; OR • Is there any reason that the patient cannot be switched to a preferred medication? Document the details. Acceptable reasons include: <ul style="list-style-type: none"> ○ Adverse reaction to preferred drugs; OR ○ Allergy to preferred drugs; OR ○ Contraindication to preferred drugs. <p>Recommended Changes: Length of Authorization: 1 year</p> <ul style="list-style-type: none"> • Patient has ≥ 1 of the following: <ul style="list-style-type: none"> ○ History of ischemic stroke or transient ischemia of the brain due to fibrin platelet emboli; OR ○ History of myocardial infarction (MI); OR ○ Unstable angina pectoris; OR ○ Chronic stable angina pectoris; OR ○ History of revascularization procedures (CABG or PCA); AND • Patient requires aspirin therapy for ≥ 6 months; AND • Age 55 or older; OR • History of gastric or duodenal ulcer within the past 5 years; AND • Demonstrated non-adherence to individual components (aspirin and omeprazole) and/or aspirin and 1 preferred proton pump inhibitor (PPI). <p>Age Limit = ≥ 18 years Quantity Limit = 1 tablet per day</p>

Criteria Reviews	Options for Consideration
<p>Criteria Review: Anxiolytics (Antianxiety Agents)</p>	<p>Current PDL Criteria:</p> <p>Is there any reason the patient cannot be changed to a medication not requiring prior approval? Acceptable reasons include:</p> <ul style="list-style-type: none"> • Allergy to medications not requiring prior approval; • Contraindication to or drug-to-drug interaction with medications not requiring prior approval; • History of unacceptable/toxic side effects to medications not requiring prior approval <p>The requested non-preferred medication may be approved if both of the following are true:</p> <ul style="list-style-type: none"> • If there has been a therapeutic failure to no less than 2 preferred medications; AND • The requested medication’s corresponding generic (if covered by the state) has been attempted with multiple manufacturers (if available) and failed or is contraindicated <p>Current Maximum Duration (MD) Criteria:</p> <p>All benzodiazepines are available without a prior authorization for the first 60 days per 365-day period. For therapy beyond 60 days, prior authorization is required and may be approved as follows:</p> <p>Approve for 1 month for the following diagnosis:</p> <ul style="list-style-type: none"> • Acute alcohol withdrawal <p>Approve for 6 months for the following diagnoses / situations:</p> <ul style="list-style-type: none"> • Agoraphobia • Anxiety • Anxiety disorder • Chemotherapy-induced nausea & vomiting • Depression • Panic attacks or panic disorder • Social phobia • Status epilepticus <p>Approve for 1 year for the following diagnosis:</p> <ul style="list-style-type: none"> • Seizures <p>For all other diagnoses:</p> <p>Requests will be reviewed by a Clinical Pharmacist on a case-by-case basis for approval consideration. These requests must be accompanied by medical literature published in a peer reviewed journal.</p> <p>No recommended changes.</p>

Criteria Reviews	Options for Consideration
<p>Criteria Review: Sedative Hypnotics (Sedative Hypnotic Agents)</p>	<p>Current PDL Criteria:</p> <p>Is there any reason the patient cannot be changed to a medication not requiring prior approval? Acceptable reasons include:</p> <ul style="list-style-type: none"> • Allergy to medications not requiring prior approval; • Contraindication to or drug-to-drug interaction with medications not requiring prior approval; and • History of unacceptable/toxic side effects to medications not requiring prior approval <p>The requested non-preferred medication may be approved if both of the following are true:</p> <ul style="list-style-type: none"> • If there has been a therapeutic failure to no less than 2 preferred medications; AND • The requested medication’s corresponding generic (if covered by the state) has been attempted with multiple manufacturers (if available) and failed or is contraindicated <p>Current Quantity Limits:</p> <ul style="list-style-type: none"> • All agents are subject to a quantity limit of 1 per day; EXCEPT <ul style="list-style-type: none"> ○ Triazolam 0.25mg is allowed 2 per day. <p>No recommended changes.</p>

Full Class Reviews	Options for Consideration
	<p>Agents in the following Therapeutic Classes are subject to status changes from what is on the current Preferred Drug List (PDL).</p>
<p>Angiotensin Modulators (Angiotensin Converting Enzyme Inhibitors (ACEI), ACEI + Diuretic Combinations, Angiotensin Receptor Blockers (ARB), ARB + Diuretic Combinations, Direct Renin Inhibitors)</p>	<p>Angiotensin Converting Enzyme Inhibitors (ACEI)</p> <ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 2 unique chemical entities should be preferred. • Agents not selected as preferred will be considered non-preferred and require PA. • For any new chemical entity in the <i>Angiotensin Converting Enzyme Inhibitors (ACEI)</i> class require PA until reviewed by the P&T Advisory Committee. <p>ACEI + Diuretic Combinations</p> <ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 2 unique chemical entities should be preferred. • Agents not selected as preferred will be considered non-preferred and require PA. • For any new chemical entity in the <i>ACEI + Diuretic Combinations</i> class require PA until reviewed by the P&T Advisory Committee. <p>Angiotensin Receptor Blockers (ARB)</p> <ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 2 unique chemical entities should be preferred. • Agents not selected as preferred will be considered non-preferred and require PA. • For any new chemical entity in the <i>Angiotensin Receptor Blockers (ARB)</i> class require PA until reviewed by the P&T Advisory Committee. <p>ARB + Diuretic Combinations</p> <ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 2 unique chemical entities should be preferred. • Agents not selected as preferred will be considered non-preferred and require PA. • For any new chemical entity in the <i>ARB + Diuretic Combinations</i> class require PA until reviewed by the P&T Advisory Committee. <p>Direct Renin Inhibitors</p> <ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation. • Agents not selected as preferred will be considered non-preferred and require PA. • For any new chemical entity in the <i>Direct Renin Inhibitors</i> class require PA until reviewed by the P&T Advisory Committee.

Full Class Reviews	Options for Consideration
Antifungals, Topical (Topical Antifungal Agents)	<ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 2 unique chemical entities should be preferred. • Agents not selected as preferred will be considered non-preferred and will require PA. • For any new chemical entity in the <i>Topical Antifungal Agents</i> class, require PA until reviewed by the P&T Committee.
Beta-Blockers (Alpha/Beta Blockers, Beta Blockers, Beta Blockers + Diuretic Combinations)	<p>Alpha/Beta Blockers</p> <ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 2 unique chemical entities should be preferred. • Agents not selected as preferred will be considered non-preferred and will require PA. • For any new chemical entity in the <i>Alpha/Beta Blockers</i> class, require PA until reviewed by the P&T Committee. <p>Beta Blockers</p> <ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 2 unique chemical entities should be preferred. • Agents not selected as preferred will be considered non-preferred and will require PA. • For any new chemical entity in the <i>Beta Blockers</i> class, require PA until reviewed by the P&T Committee. <p>Beta Blockers + Diuretic Combinations</p> <ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 2 unique chemical entities should be preferred. • Agents not selected as preferred will be considered non-preferred and will require PA. • For any new chemical entity in the <i>Beta Blockers + Diuretic Combinations</i> class, require PA until reviewed by the P&T Committee.
Leukotriene Modifiers	<p>Proposed Criteria: Montelukast Granules Age Edit</p> <ul style="list-style-type: none"> • Montelukast granules for patients under 6 years of age: no prior authorization required. • Montelukast granules for patients 6 years of age and older: approval requires a clinically valid reason why the tablets OR chewable cannot be used. <ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 1 unique chemical entity should be preferred. • Agents not selected as preferred will be considered non-preferred and will require PA. • For any new chemical entity in the <i>Leukotriene Modifiers</i> class, require PA until reviewed by the P&T Committee.

Full Class Reviews	Options for Consideration
Lipotropics, Statins (Lipotropics: Statins)	<ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 2 unique chemical entities should be preferred. • Agents not selected as preferred will be considered non-preferred and will require PA. • For any new chemical entity in the <i>Lipotropics: Statins</i> class, require PA until reviewed by the P&T Committee.
Rosacea Agents, Topical (Topical Rosacea Agents)	<p>New addition to class: Rhofade™</p> <p>Recommend non-prefer in this class.</p> <p>Length of authorization: 1 year</p> <ul style="list-style-type: none"> • Rhofade™ (oxymetazoline hydrochloride 1% cream), an alpha 1A adrenoceptor agonist, is approved for the topical treatment of persistent facial erythema associated with rosacea in adults. It is available in 30 gram and 60 gram tubes and pumps for topical administration. <p>Criteria for Approval:</p> <ul style="list-style-type: none"> • Diagnosis of rosacea or facial erythema; AND • Trial and failure of metronidazole; AND • Trial and failure of at least one of the following: tetracycline, minocycline, doxycycline, erythromycin, clindamycin, or benzoyl peroxide. <p>Age Limit = ≥ 18 years</p> <p>Quantity Limit = 60 grams per 30 days</p> <ul style="list-style-type: none"> • DMS to select preferred agent(s) based on economic evaluation; however, at least 1 unique chemical entity should be preferred. • Agents not selected as preferred will be considered non-preferred and will require PA. • For any new chemical entity in the <i>Topical Rosacea Agents</i> class, require PA until reviewed by the P&T Committee.

Consent Agenda	Options for Consideration
<p>A. For the following therapeutic classes, there are no recommended changes to the currently posted Preferred Drug List (PDL) status.</p>	
<p>Alzheimer’s Agents Androgenic Agents Angiotensin Modulator Combinations Anticonvulsants Antidepressants, SSRIs Antihistamines, Minimally Sedating Antihyperuricemics Antiparasitics, Topical Antipsoriatics, Oral Antivirals, Topical</p>	<p>Bladder Relaxant Preparations Erythropoiesis Stimulating Proteins Nasal Preparations – Antibiotics Otic Antibiotics Otics, Anti-Inflammatories PAH Agents – Oral and Inhaled Phosphate Binders Ulcerative Colitis Agents Vasodilators, Coronary</p>
<p>B. For the following therapeutic classes, there are no recommended changes other than a brand/generic switch.</p>	
<p style="text-align: center;">Antidepressants, Other</p>	